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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
§2.1046 Conducted Output Power Reporting only PASS -
3.4
890.542 (a)(7) Effective Radiated Power ERP < 3Watt PASS -
3.5 §2.1049 Occupied Bandwidth Reporting only PASS -
§2.1053 Conducted Band Edge
3.6 Refer standard PASS -
890.543 (e)(2)(3) Measurement
§2.1051
3.7 Emission Mask Mask B PASS -
§90.210(n)
§2.1053
3.8 Conducted Spurious Emission < 43+10log1o(P[Watts]) PASS -
890.543 (e)(3)
§2.1055 Frequency Stability
3.9 < +1.25 ppm PASS -
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.4 890.543 (e)(3) Radiated Spurious Emission < 43+10log1o(P[Watts]) PASS | 25.36 dB at
890.543 (f) 1578.000 MHz
Sporton International (Kunshan) Inc. Page Number :40f21
TEL : +86-512-57900158 Report Issued Date : Dec. 20, 2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC : IHDT56XR1 Report Template No.: BU5-FGLTE Version 2.0



seomron as.  FCC RF Test Report
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1.2

1.3

1.4

General Description
Applicant

Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

Manufacturer

Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone

Brand Name Motorola

Model Name XT1952-3;XT1952-4;XT1952DL
FCCID IHDT56XR1

EUT supports Radios application

CDMA/EV-DO/GSM/EGPRS/WCDMA/HSPA/LTE/FM/GNSS
WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

Bluetooth BR/EDR/LE

Conducted: 359515090007489/359515090007257

IMEI Code Radiation: 359515090007695/359512095520497
HW Version DVT 2

SW Version PPY29.17

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

Product Specification of Equipment Under Test

Product Feature

Tx Frequency

LTE Band 14 :790.5 MHz ~ 795.5 MHz

Rx Frequency

LTE Band 14 :760.5 MHz ~ 765.5 MHz

Bandwidth 5MHz / 10MHz
Maximum Output Power to Antenna |23.03 dBm

Antenna Type Fixed Internal Antenna
Antenna Gain -4.2 dBi

Type of Modulation

QPSK/ 16QAM / 64QAM

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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1.5

Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Specification of Accessory

Specification of Accessory

Brand Name Motorola(Salom) |Mode| Name |SC-41
AC Adapter 1 -
Power Rating I/P: 100 - 240 Vac, 0.13A, O/P: 5Vdc 2000mA
Brand Name Motorola(Acbel) |Model Name |SC—41
AC Adapter 2 -
Power Rating I/P: 100 - 240 Vac, 0.13A, O/P: 5vVdc 2000mA
Batt Brand Name Motorola(SCUD) Model Name JE40
atter
Y Power Rating 3.8Vvdc, 3000mAh |Type Li-ion
. L32B-053000100/
USB Cable 1 Brand Name LiQi Model Name L32B-053000100L
Signal Line 1.0 meter, shielded cable, without ferrite core
. S32B-053000100/
USB Cable 2 Brand Name SaiBao Model Name S32B-053000100L

Signal Line

1.0 meter, shielded cable, without ferrite core

1.7 Maximum ERP Power, Frequency Tolerance, and Emission

Designator
LTE Band 14 QPSK 16QAM
BW Frequency Em_lssmn Frequency Maximum Em_|SS|on Frequency Maximum
(MH2) Range Designator | Tolerance ERP(W) Designator | Tolerance ERP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
5 790.5~795.5 4M50G7D - 0.0455 4M48WT7D - 0.0384
10 793 8M97G7D 0.0044 0.0466 8M95W7D - 0.0394
LTE Band 14 64QAM
BW FreRc;Lerzr;cy Emission Designator Frequency Tolerance Maximum
0,
(MHz) (MH2) (99%0BW) (ppm) ERP(W)
5 790.5~795.5 4M50W7D - 0.0297
10 793 8M95W7D - 0.0315
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1.8 Testing Location

Sporton Lab is accredited to ISO 17025 by National Voluntary Laboratory Accreditation Program
(NVLAP code: 600155-0).

Test Site Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone,
Test Site Jiangsu Province 215335, China

Location TEL : 86-512-57900158

FAX : 86-512-57900958

Sporton Site No. | FCC designation No. | FCC Test Firm Registration No.

Test Site No. THO1-KS
03CHO06-KS

CN5013 630927

1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, Part 90(R)

¢ ANSI C63.26-2015

¢ KDB 971168 D01 Power Meas License Digital Systems v03r01

¢ KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1

Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas License Digital Systems v03r01 with maximum output power.

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 14 | 3 5 | 10 | 15 | 20 | QPSK |16QAM |64QAM| 1 |Half[Full| L | M | H
Max. Output
14 - - % % - - % % % V| iv|v]|v|vVv]|yv
Power
26dB and 99%
: 14 - - v v - - % % % VI iv]|v]|v
Bandwidth
Conducted
14 - - v v - - % % % % VA %
Band Edge
Emission Mask 14 = = Vv Vv = = \Y \" \" \Y \Y Vv Vv Vv
Conducted
Spurious 14 = = \Y \Y = = \Y Y Y Y, Y, Y, Y,
Emission
Fre
R 14 - - v - - % v v
Stability
E.RP 14 - - % % - - % % % % V| Vv |V
Radiated
Spurious 14 Worst Case \Y \Y Vv
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated
spurious emission test under different RB size/offset and modulations in exploratory
test. Subsequently, only the worst case emissions are reported.

4. All the radiated test cases were performed with Adapter 1 and USB Cable 1.
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Report No. : FG892103C

2.2 Connection Diagram of Test System
oo AP router Notebook GPS Station Ear:am
Power EUT
Source Noteboaok
‘ Cradle ‘ Earphone ‘ iPod WLAM AP Monitor
This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model No. FCCID |Data Cable Power Cord
1. |DC Power Supply GWINSTEK GPD-2303S N/A N/A Unshielded, 1.8 m
2. LTE Base Station Anritsu MT8820C N/A N/A Unshielded, 1.8 m
3. |Earphone Lianyun LYM500-036-002 [N/A Unshielded, 1.8m |N/A
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 4.3 dB.
Example :
Offset(dB) = RF cable loss(dB).

= 4.3 (dB)

2.5 Frequency List of Low/Middle/High Channels

LTE Band 14 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23330 -
10
Frequency - 793 -
s Channel 23305 23330 23355
Frequency 790.5 793 795.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

I

|

System Simulator EUT

3.2.2 Occupied/ 26dB Bandwidth ,Band-Edge and Conducted Spurious Emission

Power Divider
System Simulator - O \

EUT

I

1

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP

3.4.1 Description of the Conducted Output Power Measurement and ERP

A base station simulator was used to establish communication with the EUT. Its parameters were set
to transmit the maximum power on the EUT. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 14.

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt - L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2.  The transmitter output port was connected to the system simulator.

3.  Set EUT at maximum power through the system simulator.

4.  Select lowest, middle, and highest channels for each band and different modulation.

5.  Measure and record the power level from the system simulator.
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3.5 Occupied Bandwidth

3.5.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5. Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge Measurement

3.6.1 Description of Conducted Band Edge Measurement

For operations in the 758-768 MHz and the 788-798 MHz bands

(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.6.2 Test Procedures
1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. The band edges of low and high channels for the highest RF powers were measured.
4. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.

5. Beyond the 1 MHz band from the band edge, RBW=1MHz was used or a harrower RBW was
used and the measured power was integrated over the full required measurement bandwidth of
1 MHz.

6. Set spectrum analyzer with RMS detector.

7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
8.  Checked that all the results comply with the emission limit line.

Example:

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
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3.7 Emission Mask

3.7.1 Description of Emission Mask

<Emission Mask B>.

For transmitters that are equipped with an audio low-pass filter, the power of any emission must be
attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more
than 100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent, but not more
than 250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the
authorized bandwidth: At least 43 + 10 log (P) dB.

3.7.2 Test Procedures
1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.

The path loss was compensated to the results for each measurement.
4. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
5.  Set spectrum analyzer with RMS detector.
6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission Measurement

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to spectrum analyzer and base station via power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4.  The middle channel for the highest RF power within the transmitting frequency was measured.

5. The conducted spurious emission for the whole frequency range was taken.

6. Make the measurement with the spectrum analyzer's, for under 1GHz RBW = 100kHz, VBW =
300kHz and for above 1GHz RBW = 1MHz, VBW = 3MHz, taking the record of maximum
spurious emission.

7.  Set spectrum analyzer with RMS detector.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
= -13dBm.
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3.9 Frequency Stability Measurement

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within +1.25 ppm of the center

frequency.

3.9.2 Test Procedures for Temperature Variation
1. The testing follows ANSI C63.26 section 5.6.4
2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

4. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows ANSI C63.26 section 5.6.5.

2. The EUT was placed in a temperature chamber at 20+5°C and connected with the system
simulator.

3.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.

4. For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the

battery operating end point, which shall be specified by the manufacturer.

5. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
421 Forradiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

1
i-‘. 3m .,
1

1
Metal Full Soldered Ground Plane

|
EDloc - -

Spectrum Analyzer / Receiver

L] L]
System Simulator

4.2.2 Forradiated test above 1GHz

i Ant. feed
| point
1-4m

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer ;| Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission Measurement

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI C63.26.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the

band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)

for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For

the purpose of equipment authorization, a transmitter shall be tested with an antenna that is

representative of the type that will be used with the equipment in normal operation.

4.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5
2. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
4. The table was rotated 360 degrees to determine the position of the highest spurious emission.
5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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5 List of Measuring Equipment
. . Calibration
Instrument Manufacturer | Model No. Serial No. Characteristics Date Test Date Due Date Remark
Spectrum Sep. 29, 2018 ~ Conducted
R&S FSV40 101040 10Hz~40GHz Aug. 07, 2018 Aug. 06, 2019
Analyzer Nov. 07, 2018 (THO1-KS)
Thermal -40~+150°C Sep. 29, 2018 ~ Conducted
Hongzhan LP-150U | H2014011440 Jun.27, 2018 Jun. 26, 2019
Chamber 20%~95%RH Nov. 07, 2018 (THO1-KS)
EXA Spectrum ) Oct. 14, 2018 ~ Radiation
Keysight N9010B MY57471084 10Hz-44GHz Jun. 25, 2018 Jun. 24, 2019
Analyzer Nov. 16, 2018 (03CHO06-KS)
) Oct. 14, 2018 ~ Radiation
Bilog Antenna TeseQ CBL6111D 44483 30MHz-1GHz Jan. 29, 2018 Jan. 28, 2019
Nov. 16, 2018 (03CHO06-KS)
Double Ridge ) Oct. 14, 2018 ~ Radiation
ETS-Lindgren 3117 75959 1GHz~18GHz Jan. 21, 2018 Jan. 20, 2019
Horn Antenna Nov. 16, 2018 (03CHO06-KS)
Oct. 14, 2018 ~ Radiation
SHF-EHF Horn| Schwarzbeck | BBHA9170 | BBHA170249 | 15GHz~40GHz (Feb. 07, 2018 Feb. 06, 2019
Nov. 16, 2018 (03CHO06-KS)
. Oct. 14, 2018 ~ Radiation
Amplifier SONOMA 310N 187289 9KHz ~1GHZ  |Aug. 06, 2018 Aug. 05, 2019
Nov. 16, 2018 (03CHO06-KS)
. TTA1840-35 Oct. 14, 2018 ~ Radiation
Amplifier MITEQ 2014749 18~40GHz Feb. 08, 2018 Feb. 07, 2019
-HG Nov. 16, 2018 (03CHO06-KS)
high gain AMF-7D-00 Oct. 14, 2018 ~ Radiation
. MITEQ 2025788 1Ghz-18Ghz Apr. 17, 2018 Apr. 16, 2019
Amplifier 101800-30-1 Nov. 16, 2018 (03CHO06-KS)
. ) Oct. 14, 2018 ~ Radiation
Amplifier Keysight 83017A MY53270203 | 500MHz~26.5GHz [Dec. 16, 2017 Dec. 15, 2018
Nov. 16, 2018 (03CHO06-KS)
AC Power Oct. 14, 2018 ~ Radiation
Chroma 61601 F104090004 N/A NCR NCR
Source Nov. 16, 2018 (03CHO06-KS)
Oct. 14, 2018 ~ Radiation
Turn Table ChamPro EM 1000-T 060762-T 0~360 degree NCR NCR
Nov. 16, 2018 (03CHO06-KS)
Oct. 14, 2018 ~ Radiation
Antenna Mast ChamPro EM 1000-A 060762-A 1m~4m NCR NCR
Nov. 16, 2018 (03CHO06-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 25 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 204dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 20dB

Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

LTE Band 14 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest

5 1 0 22.74 22,77 22.82
5 1 12 22.86 22.93 22.90
5 1 24 22.87 22.86 22.83
5 12 0 QPSK 21.88 21.90 21.89
5 12 7 21.85 21.88 21.87
5 12 13 21.76 21.82 21.83
5 25 0 21.90 21.92 2191
5 1 0 22.09 22.12 22.19
5 1 12 21.99 22.02 22.00
5 1 24 22.08 22.11 22.12
5 12 0 16-QAM 20.88 20.91 20.90
5 12 7 20.88 20.88 20.88
5 12 13 20.80 20.86 20.85
5 25 0 20.81 20.85 20.82
5 1 0 21.03 21.04 21.08
5 1 12 20.96 20.98 20.95
5 1 24 20.95 20.94 20.94
5 12 0 64QAM 19.89 19.97 19.97
5 12 7 19.94 19.98 19.95
5 12 13 19.87 19.93 19.96
5 25 0 19.87 19.94 19.91
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23.03
23.00
23.00
21.95

21.94
21.88
21.81
22.31
21.99
22.12
20.82

20.88
20.86
20.90
21.33
21.01
21.10
19.89
19.93
19.94

19.98
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LTE Band 14 (G - Lc = -4.20 dBi) QPSK
Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - -
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 22.86 22.93 22.90 23.03
(dBm)
Conducted Power 0.1932 0.1963 0.1950 0.2009
(Watts)
ERP(dBm) 16.51 16.58 16.55 16.68
ERP(Watts) 0.0448 0.0455 0.0452 0.0466
LTE Band 14 (Gr - Lc = -4.20 dBi) 16QAM
Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - -
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 22.09 22.12 22.19 22.31
(dBm)
Conducted Power 0.1618 0.1629 0.1656 0.1702
(Watts)
ERP(dBm) 15.74 15.77 15.84 15.96
ERP(Watts) 0.0375 0.0378 0.0384 0.0394
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LTE Band 14 (Gt - L¢ = -4.20 dBi) 64QAM

Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - -
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 21.03 21.04 21.08 21.33
(dBm)
Conducted Power 0.1268 0.1271 0.1282 0.1358
(Watts)
ERP(dBm) 14.68 14.69 14.73 14.98
ERP(Watts) 0.0294 0.0294 0.0297 0.0315
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Peak-to-Average Ratio

Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.23 4.58 5.01 5.65 PASS
Highest CH - - - -
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH
Middle CH 6.12 6.06 PASS
Highest CH
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LTE Band 14 / 10MHz / QPSK

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum | = Spectrum | =
Ref Level 24.50 cBm  Offset 4,50 db Ref Level 24.50 cBm  Offset 4,50 db
lo_att 30de  AQT 2 ms @ RBW 10 MHz lo_att 30de  AQT 2 ms @ RBW 10 MHz
@153 view @153 view
e e
o e o -
b [ : =
N b
00 00
X
< \ 5
164 L 164 ~
: . it .
[ \ .
! | . \
1 ! 1 +
!
1 |
CF 793.0 MHz ean Pvir + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2146 cbm 25,73 dbm 4.27 dB 2.70 dB 4.12 db 4.23 db 4.29 db Trace 1 | 2172 cbm 26,54 dbm 5.22 dB 2.41d8 3.97 dB 4.58 dB 5.01 dB
e e - —
JL J Measuring... [ BEREREE ) 4 JL | Measuring... [ EEREREN X ) 4
Date: 7.0CT.2018 03.09.37

Date: 7.0CT.2018 03.09:21

LTE Band 14 / 10MHz / 16QAM

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum

= Spectrum | =
Ref Level 24.50 cBm  Offset 4,50 db Ref Level 24.50 cBm  Offset 4,50 db
lo_att 30de  AQT 2 ms @ RBW 10 MHz lo_att 30de  AQT 2 ms @ RBW 10 MHz
@153 view @153 view
e B
e . N
o ST o i
s ol SO
g N
3 AN
00 t 00 =
£
5
5 5, 5
1E- - 1E- —~
\ |
1 i 1
‘ \
| \
1 \ 1 :
CF 793.0 MHz ean Pvir + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2064 cbm 25,74 dbm 5.10 dB 2.99 dB 4.50 db 5.01 dB 5.07 dB Trace 1 | 2069 cbm 27,03 dbm 5.34 dB 2.95 dB 4.75 dB 5.55 dB 5.09 dB
e — — - —
)jd | Measuring... GRRANNEED W 4 i | teasuring.. ERRNRALN W i
Date: 7.0CT2018 03.09.56

Date: 7.0CT.2018 03.09:07
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Spectrum Lm Spectrum Lm
Ref Level 24.50 cBm  Offset 4,50 db Ref Level 24.50 cBm  Offset 4,50 db
lo_att 30de  AQT 2 ms @ RBW 10 MHz lo_att 30de  AQT 2 ms @ RBW 10 MHz
@153 view @153 view
= =
Pl [
a TN a S
=
00 00
5
\
1E- - E
|
! \
. | 1 \
1 | 1 E
1
\
|
i
CF 793.0 MHz Mean Pwr + 20.00 di CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,56 cbm 2576 dbm 5.20 dB 3.04 0B 5.45 dB 6.12 dB ©.20 dB Trace 1 | 19.76 cbm 26,75 dbm 5.99 dB 3.07 dB 5.04 dB 5.06 dB 5.51 dB
L — e — —
| Measuring...  QERRSHALY i ) | Heasuring. ERARNRNLD W6 A
Date: 7.0CT.2018 031013 Date: 7.0CT2018 03,0835
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26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK [16QAM| QPSK |16QAM |64QAM | 64QAM

Lowest CH 4.955 | 4.905 4.895

Middle CH 4935 | 4925 | 9.75 9.89 | 4.845 | 9.77

Highest CH 4.825 | 4.985 4.825

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC : IHDT56XR1

Page Number : A8 of A33
Report Issued Date : Dec. 20, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG892103C

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum2 (X -z Spectrum2 (X 3
Ref Level 24.50 d8m  Offset 4.50 d8  RBW 100 khz Ref Level 24.50 d8m  Offset 4.50d6  RBW 100 kHz
o Att 30d8  SWT 19 us @ VBW 300 kHz2 Mode Auto FFT o Att 30d8  SWT 19 ps » VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 IETEEY] 16.21 dBm)| 20 CITEV IR 15.02 dBm|
X ~ 791.38900 MHz| v 792.15800 MHz2|
— M AAIA NN e 26.00 dB)| 10% o AT - VATl W 26.00 dB)|
/ Bw 4.955000000 MHz Bw 4.905000000 MH2|
% / Qfactor 159.7) 5 Qfactor 161.5)
-10 / -10 \r\
20 20 dB 7 \
" A A -
YWy 3 e L = e
40 40
S0 d -0
-60 60
70 70
CF 790.5 MHz 1001 pts Span 10.0 MHz | CF 790.5 MHz 1001 pts Span 10.0 MHz
(Marker arker
Type | Ref | Trc | X-value | Y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 791,389 MHz 16.21 dam nd8 down 4.955 MHz ML 1 792.158 MHz 15.02 dém nd8 down 4.905 MHz
T1 1 788,012 MHz -9.63 dém nde 26,00 d& T1 1 788,052 MHz -11.16 d&m nde 26,00 de
T2 1 792.968 MHz -9.82 dBm Q factor 1597 T2 1 792,958 MHz -10.74 d8m Q factor 161.5
Ready  WNANNRNES W0 )i Ready  WNANNNNRS
% %
Date: 7.0CT.2018 01:14:58 Date: 7.0CT.2018 01:15:13
Specrum 2 ® k=2 Spectrum2  ® -
Ref Level 24.50 d8m  Offset 4.50 d8  RBW 100 khz Ref Level 24.50 d8m  Offset 4.50d6  RBW 100 kHz
jo Att 30dé  SWT 19 ps @ VBW 300 kHz Mode Auto FFT po Att 30d8  SWT 19 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 mi[1] o 15.39 dBm| 20 MLl 14.88 dBm)|
S 795.02800 MHz X 794.20900 MHz|
04 APUAN K ‘nf\n,,wu\(\\/\//\ 26.00 dB - A NN NS it A A 26.00 dB
/ Bw 4.935000000 MHz / Bw \\ 4.925000000 MH2|
S v Qfactor 161.1 5 Qfactor 161.3
= | / \
iy 2 T4
-10 i \ -10
/ \ /
20 20
.30, ~7) ,J \ = Aot | o (\/ P A
oA v = ‘ <
40 40
S0 d 50 di
-60 d -60
70 70
CF 793.0 MHZ 1001 pts Span 10.0 MHz | CF 793.0 MHz 1001 pts Span 10.0 MHz
(Marker arker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 795,028 MHz 15.39 dam nd8 down 4.935 MHz ML 1 794,200 MHz 14.88 dém nd8 down 4.925 MHz
T1 1 790.493 MHz -10.93 dem nde 26,00 d& T1 1 790.542 MHz -11.00 dém ndg 26,00 d&
T2 1 795,428 MHz -10.34 d8m Q factor 161.1 T2 1 795,468 MHz -11.44 d8m Q factor 161.3
— —_— — —_—
J Ready ARENRNNND WO 4 ] Ready ARRNRRENE 4
Date: 7.0CT.2018 01:18:28 Date: 7.0CT.2018 01:18:07
Spectrum2  (® o Spectrum2 3
Ref Level 24.50 dém Offset 4.50 dé RBW 100 kHz Ref Level 24.50 d8m Offset 4.50 dé RBW 100 kHz
o Att 30d8 SWT  19ps @ VBW 300 kHz Mode Auto FFT o Att 30d8 SWT  19ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max ® 17k Max
20 di . Mi[1] 15.85 dBm| 204 mi[1] 15.19 dBm)
x 794.80100 MHz x 795.01000 MHz2|
100 A S SN WAV QRN A, 26.00 dB 1008 M A o AV A 26.00 dB
5 Qfactor 164.7) > / Qfactor \ 159.5]
/ 2 rj e
-10 - -10 5
/ \ / \
20 T 20 /
1 \ 1. \
\dgn Y\ A -y hao N i 15 V= o
-40 -40
S0 S0
-60 -60
70 70
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
(Marker arker
Type | Ref | Tre | X-value |___Y¥-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 794,801 MHz 15.85 dém ndB down 4.825 MHz ML 1 795.01 MHz 15.19 dém nd8 down 4.985 MHz
T1 1 793,082 MHz -9.80 d8m nde 26,00 d& T1 1 793,032 MHz -10.54 d&m ndg 26.00 de
T2 1 797.908 MHz -10.40 dBm Q factor 164.7 T2 1 798.017 MHz -10.89 dBm Q factor 159.5
g m— ~ -
{ )i )j Ready RRNANNNE 8 4 L JL )| Ready URRRANNED M8 4
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Specrum2  ® k2 Specrum2  ® 2
Ref Level 24.50 d8m  Offset 4.50 dB @ RBW 300 khz Ref Level 24.50 d8m  Offset 4.50 d& @ RBW 300 kHz
jo Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT po Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 mi[1] ¥ 18.12 dBm)| 20 waaM1[1] 15.86 dBm)
N e e el 796.1370 MHz| T O o 794.4190 MHz|
- / d i iy 26.00 dB| - i NN A/«/Lnnuv' SR 26.00 dB|
o Q factor \ 81.7 o [ Q factor \ 80.3]
=
4 § o/ \e
-10 - - -10 -+ -
/ \ b \
20 20 :
L Y, WP - A A Nes
A ~ AN A AN A A
R 30w LAl
40 40
S0 50
-60 -60
70 70
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker arker
Type | Ref | Trc | X-value | Y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 796,137 MHz 18.12 dam nd8 down 9.75 MHz ML 1 794,419 MHz 15.86 dém nd8 down 9.89 MHz
T1 1 788,205 MHz -7.39 dam nds 26,00 dB T1 1 788,105 MHz -10.30 d8m nds 26,00 d8
T2 1 797.955 MHz -8.10 dBm Q factor 81.7 T2 1 797.995 MHz -10.08 dém Q factor 80.3
— — — v —
] Ready ARENRNNND WO 4 J Ready ARRRRNNND M8 4
Date: 7.0CT.2018 01:26:33 Date: 7.0CT.2018 01:25:11
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seonron tas.  FCC RF Test Report Report No. : FG892103C

LTE Band 14

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Spectrum2  ® [ v ]
Ref Level 24.50 dBm  Offset 4.50 d8 RBW 100 kHz
o Att 30d8  SWT 19 us @ VBW 300 kHz2 Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
= Mil1] 14.69 dBm
2 " 790.27000 MHz|
104 A Lol fodsn P, 26.00 dB)
/ Bw 4.895000000 MHZz
, \
-10
7 Y
/ \
20 +
[ il N
AYSY: AN A 4 .
40
-50 di
-60
-70
CF 790.5 MHz 1001 pts Span 10.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 790.27 MHz 14.69 deém ndB down 4.895 MHz
T1 1 788.052 MHz -11.41 deém nde 26,00 d&
T2 1 792.948 MHz -11.30 dBm Q factor 161.4

] Ready

e 74

Z

Date 7.0CT 2018 01:16:02

Middle Channel / 5SMHz / 64QAM Middle Channel /10MHz / 64QAM

Spectrum2  ® o (B srecrum 2 ®) o

Ref Level 24.50 d8m  Offset 4.50 d8  RBW 100 khz Ref Level 24.50 d8m  Offset 4.50 d& @ RBW 300 kHz
jo Att 30dé  SWT 19 ps @ VBW 300 kHz Mode Auto FFT po Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
= ; Mi[1] 95 dBm| = 5 Mi[1] o .'f,‘”f;'. dom
A S e and N\ —r L &
- . Rl Nonn for e ntBrn pmn o1 0% A MBS 26.00 d8|
B 4.845000000 MHz, ] B \ 9.770000000 MHz
0 / Q factor 163.3| 0 Q factor 81.3|
i ] \
-10 Ti = -10 2
/ X | \
20 20
N S / \ vl A I ! e / \ﬂ B e
20 defh= — Pt = 303 — =
oo v
40 -40
50 d S0
60 60
70 70
CF 793.0 MHZ 1001 pts Span 10.0 MHz CF 793.0 MHZ 1001 pts Span 20.0 MHz
(Marker arker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 791,312 MHz 13.95 dam nd8 down 4.845 MHz ML 1 794.319 MHz 15.89 dém nd8 down 9.77 MHz
T1 1 790.582 MHz -12,24 dem nds 26,00 dB 1 1 788,185 MHz -10.93 dam nds 26,00 dB
T2 1 795.428 MHz -12.11 d8m Q factor 163.3 T2 1 797,955 MHz -9.71 dBm Q factor 81.3
- —_— — )
) Ready Ny 7 ] Ready ) 4
Date: 7.0CT.2018 01:16:47 Date: 7.0CT.2018 01:23:13
Spectrum2  (® &2
Ref Level 24.50 d8m  Offset 4.50d8  RBW 100 khz
o Att 30d8  SWT 19 us @ VBW 300 kH2 Mode Auto FFT
SGL Count 100/100
@15k Max
20 mi[1] 14.60 dBm)|
= “' 795.27000 MHz|
o A ARk, A\ AP 26.00 dB)
(l Bw \\ 4.825000000 MHZ
o ( Q factor \r 164.8
; .
-10 " L
/[ \
20 .
Ao o AN / N
oy A . Lo \va
40
s0d
60 d
70
CF 795.5 MHz 1001 pts Span 10.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 795.27 MHz 14.60 dam nd8 down 4.825 MHz
T1 1 793,122 MHz -11.23 deém nde 26.00 d&
T2 1 797,348 MHz -11.03 d8m Q factor 164.8
- ——
)| Ready e 7
Date: 7.0CT.2018 01:21:40
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG892103C

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK [16QAM| QPSK |16QAM|64QAM 64QAM
Lowest CH 4.49 4.48 4.47
Middle CH 4.49 4.47 8.97 8.95 4.5 8.95
Highest CH 4.5 4.46 4.5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103C

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 7.0CT.2018 01:10:48

— F | (e 0 =
Ref Level 24.50 d8m  Offset 4.50 d6  RBW 100 khz Ref Level 24.50 dém  Offset 4.50 d6  RBW 100 kHz
o Att 30d8 SWT  19ps @ VBW 300 kHz Mode Auto FFT fo At 30d8 SWT  19ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1k Max (@ 17k Max
= NRLTTEY] 15.76 dBm = Mi[1] 14.16 dBm
= r 791.14900 MHz, b e 790.66000 MHz|
10l NN Aoy P 'L‘)fn\v\m’v"v\ 4.485514486 MHz| AV TYs W A OB BN 4.475524476 MHZ|
[ \
0 / ‘\
10 \
/ \ \
-20 / \ \
a6\ A
~ Sy < ~
40 -0
S0 d -0
-60 60
70 70
CF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 791,149 MHz 15.76 dam ML 1 790.66 MHz 14.16 dém
T1 1 788.25225 MHz 10.40 dBm Oce Bw 4.485514486 MHz T1 1 788.26224 MHz .33 dam Oce Bw 4,475524476 MHz
T2 1 792.73776 MHz 11.31 dem T2 1 792.73776 MHz 9.81 dBm
—— — Y
T Ready  GRRRARAAD W6 7 T Ready  GRARNRNAD WG y/

Date: 7.0CT.2018 01:15:31

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Specm ®) | (e \Snemane) =
Ref Level 24.50 dBm  Offset 4.50de  RBW 100 kHz Ref Level 24.50 dém  Offset 4.50de  RBW 100 kHz
jo Att 30dé  SWT 19 ps @ VBW 300 kHz Mode Auto FFT po Att 30d8  SWT 19 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1k Max @17k Max
T M3 15.86 dBm 50 mi[1] 14.99 dBm|
E - 794.25900 MHz| = X = 792.48100 MHz
10 TR AV NN Y B B 4.485514486 MHz| B K N e WA SN D0 BN o2 4.465534466 MHz
, s \\ h // \\
-10 / -10
[ \ / \
20 20
J \ | [ —r
0. ~ n \A
’ Y - 5 v s
40 -40
-0 d S0 d
60 d -60
70 70
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 794.259 MHz 15.86 dBm M1 1 792,481 MHz 14.99 dém
T1 1 790.74226 MHz 8.27 dem Oce Bw 4.485514486 MHz T1 1 790.76224 MHz 10.03 dm Oce Bw 4,465534466 MHz
T2 1 795.22777 MHz 9.94 dBm T2 1 795.22777 MHz 8.41 dem
— —— -~ _—
T Ready  WRANANNRN W6 7 T Ready  WRANNNARY WO )

Date: 7.0CT.2018 01:18:45

Date: 7.0CT.2018 01:17:35

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 7.0CT.2018 01:19:23

Specnm =) | (e mmame) &)
Ref Level 24.50 dém  Offset 4.50 d& RBW 100 kHz Ref Level 24.50 dBm Offset 4.50 dé RBW 100 kHz
jo At 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 ps w VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @ 1Pk Max
204 " mi[1] 16.03 dBm) 20 d " mi[1] 15.43 dBm)
\J}\ 794.79100 MHz| 795.15000 MHz]
10 / ANTUANA TR B VL 4.495504496 MHz| 100 NV pr S ‘\/ SAABooBNA NG 4.455544456 MHz
X
\ \
o \ 0 1
-10 -10 \
\ / \
-20 -20
o J N
L \ N r
| 20,00 2 AN SNV | et nn N A -
-40 -40
-S0 -S0
-60 -60
<70 =70
CF 795.5 MHz 1001 Els SEan 10.0 MHz CF 795.5 MHz 1001 EIS Sl:an 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 L 794.791 MHz 16.03 d8m M1 1 795.15 MHz 15.43 d8m
T1 1 793.25225 MHz 10.08 dém Occ Bw 4,495504496 MHz T1 1 793.26224 MHz 9.10 d&m Occ Bw 4,455544456 MHz
T2 1 797.74775 MHz 9.42 dBm T2 1 797.71778 MHz 8.78 dBm
" R aig e ————————————
{ )i )j Ready NARRNAND 8 4 L JL )| Ready URRRANNED M8 4

Date: 7.0CT.2018 01:20:50
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SPORTON LAB.

FCC RF Test Report Report No. : FG892103C

Spectrum k2 Spectrum 2
Ref Level 24.50 dBm Offset 4.50 d8 & RBW 300 kHz Ref Level 24.50 dBm  Offset 4.50 d8 & RBW 300 kHz
jo Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT po Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
- Mi[1] 17.93 dBm)| M1 Mi[1] 17.35 dBm|
« B ~ = ~ 791.5010 MHz| = X 792.5200 MHz|
1 [~ VA A A % T ~ . i N O e 5 KD " g
- e i -~ o\ X 8.971028971 MHZ| - AR i GE BNV S 8.951048951 MHz
/ \ / {
/
0 ’ { 0 7 \
-10 . - -10 /
[ \ / \
\ / \
-20 ; -20 dby -+
| NN 3 R :
g o Pnl N Y\ A~ \ AN o P N R
) -40
-50 di -50
-60 -60
=70 =70
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 791.501 MHz 17.93 deém M1 1 792.52 MHz 17.35 dém
T1 1 788.5245 MHz 11.19 dém Occ Bw 8.971028971 MHz Ti 1 788.5245 MHz 9.88 dém Occ Bw 8.951048951 MHz
T2 1 797.4955 MH2z 10.76 dém T2 1 797.4755 MHz 10.18 d8m
—— _— —— e ——
] Ready ARENRNNND WO 7 ) Ready ARERRNNND W8 7
Date: 7.0CT.2018 01:26:52 Date: 7.0CT.2018 01:24:54

Sporton International (Kunshan) Inc.
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Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

1 Al4 of A33



SPORTON LAB.

FCC RF Test Report Report No. : FG892103C

LTE Band 14

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Spectrum =
Ref Level 24.50 d8m  Offset 4.50 d6  RBW 100 khz
o Att 30d8  SWT 19 us @ VBW 300 kHz2 Mode Auto FFT
SGL Count 100/100
(@ 17k Max
20 Mi[1] 15.22 dBm)|
2 790.51000 MHz,
10d b e Ao no/\ o .'m;:./m?xm/\_(\j 4.465534466 MHz
o ‘( \\
o J \
\
20 s \
Y] 4
\ AN~
e MV W PSPV W
40
S0 d
-60
70
CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 790.51 MHz 15.22 dam
T1 1 788.25225 MHz 9.42 dBm Occ Bw 4,465534466 MHz
T2 1 792.71778 MHz 7.99 dBm
Did Read )
] eady (1] 7

Date: 7.0CT.2018 01:15:49

Middle Channel / 5SMHz / 64QAM

Middle Channel /10MHz / 64QAM

Date: 7.0CT.2018 01:17:13

Date: 7.0CT.2018 01:24:20

Spectrum 3 Spectrum 3
Ref Level 24.50 dBm  Offset 4.50de  RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 d& @ RBW 300 kHz
jo Att 30dé  SWT 19 ps @ VBW 300 kHz Mode Auto FFT po Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
T mi[1] 14.40 dBm 50 P mi[1] 16.01 dBm
° Y 791.87100 MHz| X 792.2210 MHz|
T A 50449 T AAPA N AN A P 05
10 di 1 TAVNS DL Do o n:/n,v(,/\’f 32 4.495504496 MHz 10'd £ v s A\ BBl 8.951048951 MHz|
i | [
0 1 t 0
/ \ /
10 7 T 10 7
/ \
20 f ‘\ 20 7
. \',/ i AT Vi T
30 é e -0 s
40 -40
-0 d -s0
60 -60
70 70
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 791.871 MHz 14.40 dBm M1 1 792,221 MHz 16.01 dém
T1 1 790.75225 MHz 8.16 dBm Oce Bw 4.495504496 MHz T1 1 788.5445 MHz 8.12 dém Oce Bw 8,951048951 MHz
T2 1 795.24775 MHz 6.55 dBm T2 1 797.4955 MHz 8.90 dBm
~r ~r
] Ready 7 ] Ready N e 74

Highest Channel /5MHz / 64QAM

Highest Channel /10MHz / 64QAM

Spectrum 2
Ref Level 24.50 d8m  Offset 4.50 d6  RBW 100 khz
o Att 30d8  SWT 19 us @ VBW 300 kH2 Mode Auto FFT
SGL Count 100/100
(@ 17k Max
20 mi[1] 14.87 dBm)|
2 L 795.27000 MHz|
10 di ‘..’f- \A, M OGP o, T2 4.495504496 MHz
8 /l \\
10
/ \
20
J \\
<307 e ]
40
s0d
60 d
=70
CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 795.27 MHz 14.87 dBm
T1 1 793.25225 MHz 8.52 dBm Occ Bw 4.495504496 MHz
T2 1 797.74775 MHz 8.26 d8m
) Ready e 7

Date: 7.0CT.2018 01:21:15
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103C

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4,50 dg Mode Auto Sweep

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Hmit-ghetk PARS timit-ghetk P2
Line _$PURIOUS_| INE_ABS, PABS Line _$PURIOUS_|LINE_ABS_ PABS
dBm—— = emaiiibl 10 def
0 det 0 dBm
-10 dB -10 dB
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_
20 de: 1 i -20 ! T
. AN o |
-40 dBy ﬁ } \J% \” -40 der ﬂ +
- ! . A
Y o L 11
608 o wnu 2 60 dB U)\“ l )
— ] promee o ; , 1 | g O
o [ { e i [ \ WYY
Start 750.0 MHz 14007 pts Stop 810.0 MHz | (|| Start 750.0 MHz 14007 pts Stop 810.0 MHz
Spurious Emissions Spurious Emissions |
Rangelow | RangeUp | RBW | Frequency | __PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
750.000 MHz 758.000 MHz 100.000 kHz 755.65917 MHz -64.04 dém -51.04 dB 750.000 MHz 758.000 MHz 100.000 kHz 755.30735 MHz ~64.20 dém -51.20 dB
758.000 MHz 769.000 MHz 100.000 kHz 762.07621 MHz -64.14 dém -94.14 dB 758.000 MHz 760.000 MHz 100.000 kHz 765.12719 MHz -64.08 dBm -94.08 dB
769.000 MHz 775.000 MHz 6.250 kHz 771.96402 MHz -76.15 dém -41.15 dB 769.000 MHz 775.000 MHz  6.250 kHz 760.04648 MHz Z76.06 dBm Z41.06 dB |
775.000 MHz 788.000 MH2z 100.000 kHz 787.99675 MHz -17.39 dém -4.39 d8 775.000 MHz 788.000 MHz 100,000 kHz 787.20415 MHz -62.47 dBm -49.47 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.32159 MHz 21.19 dBm -8.81 dB 788.000 MHz 799.000 MHz 100,000 kHz 707.66602 MHz 21,06 dBm -8.04 dB
799.000 MHz 805.000 MHz 6.250 kHz 802,18291 MHz -74.88 dém -43.88 dB 799.000 MHz 805.000 MHz 6,250 kHz 799.83508 MHz -52.00 dBm -27.00 dB
805.000 MHz 810.000 MHz 100.000 kHz 806.39055 MHz -63.61 dBm -50.61 dB 805,000 MHz 810,000 MHz 100,000 kHz 805,39855 MHz -62.40 dBm -49.40 dB
—
— _
[ )i ] Ready [TTTTTTITE ) 7 )i J Ready NHRND e 7

Date: 7.0CT.2018 03:42:12

Date: 7.0CT.2018 03:36:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o= || Spectrum
Ref Level 22.50 dBm Offset 4,50 dB Mode Auto Sweep Ref Level 22,50 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Line _$PURIOUS LINE ABS PABS Line _$PURIOUS_LINE_ABS_| PABS
10 dB - - 10d
—h
0 dBs I 0 dBr ‘
-10 d8 - -10 dey +
SPURIOUS_LINE_ABS_ ‘ | SPURIO _ABS_ ]
SHuR J l I ~20 dem / T
30d », -30d »]
an i Yo \-Nm — o]
40 40 dB
e kw 2 b
.50 dB 50 dB: M~
50 d 50 dB \
60 dB L!‘ f\._‘__‘ -60 dem
) ~ o 1
-70d I -70 dBm T
Start 750.0 MHz 14007 pts Stop 810.0 MHz | ([ 'Start 750.0 MHz 14007 pts Stop 810.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | powerAbs | ALimit
750.000 MHz 758.000 MHz 100.000 kHz 755,33933 MHz -64.23 dém -51.23dB 750.000 MHzZ 758.000 MHz 100,000 kHz 752.04898 MHz ~64.20 dBm ~51.20 dB
758.000 MHz 769.000 MHz 100.000 kHz 760.10820 MHz -64.25 dém -94.25 dB 758.000 MHz 769.000 MHz 100,000 kHz 766.46852 MHz ~64.21 dBm “4.21dB
769.000 MHz 775.000 MHz 6.250 kHz 772,52174 MHz -76.28 dém -41.28 d8 769.000 MHz | 775.000 MHz 6,250 kHz 771.97601 MHz 76.34 dBm “a1.34 dp
775.000 MHz 788.000 MHz 100.000 kHz 787.99025 MHz -26.70 dBm -13.70 dB 775.000 MHz 788.000 MHz 100.000 kHz 787.84083 MHz 243.30 dBm 230,30 dB
7688.000 MHz 795.000 MHz 100.000 kHz 791.41104 MHz 7.41 dBm -22.59 d8 788.000 MHz 799.000 MHz 100.000 kHz 79577586 MHz 7.40 deém -22.60 dB
799.000 MHz 805.000 MHz 6.250 kHz 799.46027 MHz -55.09 dém -30.09 dB 799.000 MHz 805.000 MHz 6.250 kHz 799.01349 MHz 246.51 dBm ~21.51 dB
805.000 MHz 810.000 MHz 100.000 kHz 805.04373 MHz -53.94 dBm -40.94 dB 805.000 MHz 810.000 MHz 100,000 kHz 805.10120 MHz -46.22 dBm -33.22 dB
T
{ ) J7 Ready T GHNNAN 4 Dy T Ready | GNRNNRRND Wt A
Date: 7.0CT.2018 03:41:34 Date: 7.0CT 2018 03:37:08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103C

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4,50 d8 Mode Auto Sweep

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr @1 Avgrwr
Hnitgheti PABS: Hmit-ghetk
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_|LINE_ABS
10 dBm— == 10dB
od od
.10 di -10d
SPURIOUS_LINE_ABS_ ] [ SPURIOUS_LINE_ABS_
-20 dBn \ i -20 ! I
-30 dt ] \ [ -30 der !
-40 dB f\ / ] -40 dB ﬂ +
) | WA
Y W o L~ [
60 d whuu' 60d uAv |
— | e u | — 1 ‘ i [ [ e
i [ | | | ) [ [ Y
Start 750.0 MHz 14007 pts Stop 810.0 MHz | ||['Start 750.0 MHz 14007 pts Stop 810.0 MHz
Spurious Emissions [Spurious Emissions |
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerAbs | ALimit
750.000 MHz 758.000 MHz 100,000 kHz 752.56872 MHz -64.32 dém | -51.32 dB 750.000 MHzZ 758.000 MHzZ 100,000 kHz 755.30735 MHz ~64.20 dBm ~51.20 dB
758.000 MHz 769.000 MHz 100,000 kHz 761,00975 MHz -64.06 dm | -94.06 dB 758.000 MHz 769.000 MHz 100.000 kHz | 765.12719 MHz -64.08 dBm ~94.08 de
769.000 MHz 775.000 MHz 6.250 kHz 774.02399 MHz -75.99 dBm -40.99 dB 769.000 MHz | 775.000 MHz " 6.250 kHz 760.04648 MHz 76.06 dBm ~41.06 d8
775.000 MHz 788.000 MHz 100,000 kHz 787.99675 MHz -17.01 dém .01 dB 775.000 MHz 788.000 MHz 100,000 kHz 787.20415 MHz -62.47 dBm ~49.47 db
788.000 MHz | 799.000 MHz 100,000 kHz 788.36007 MHz 20.43 dBm .57 dB 788,000 MHz 799.000 MHz 100,000 kHz 797.66692 MHz 21,06 dBm -8.04 dp
799.000 MHz 805.000 MHz | 6.250 kHz 800.01199 MHz -74.97 dém -49.97 dB 799,000 MHz 805.000 MHz 6.250 kHz 799.83508 MHz 52,00 dBm -27.00 dB
805.000 MHz 810.000 MHz 100,000 kHz 806.41304 MHz -63.53 dBm -50.53 dB 805.000 MHz 810.000 MHz 100,000 kHz 805.39855 MHz ~62.40 dBm -49.40 dB
: s
JU J7 Ready T GHNNN 4 N T Ready | GHMRNNRRD W Y

Date: 7.0CT.2018 03:42:59

Date: 7.0CT.2018 03:36:35

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 22.50 dBm

Offset 4.50 dB

Ref Level 22,50 dBm  Offset 4,50 dB Mode Auto Sweep Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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750.000 MHz 758.000 MHz 100.000 kHz 755.14743 MHz -64.18 dBm | -51.18 dB 750.000 MHz 758.000 MHz 100.000 kHz 756.50275 MHz -64.15 dBm -51.15 dB
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750.000 MHz 758.000 MHz 100.000 kHz 754,23988 MHz -64.07 dém | -51.07 dB 750.000 MHz 758.000 MHz 100,000 kHz 752.60870 MHz ~64.28 dBm 51.28 dB
758.000 MHz 769.000 MHz 100.000 kHz 766.36407 MHz -63.97 dém | -93.97 d8 758.000 MHz 769.000 MHz 100,000 kHz 768.63443 MHz -64.07 dBm -94.07 dB
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